
INSTALLATION MANUAL

X-LITE® TANGENT

NCHRP 350 TL-3 Redirective, Gating, End Terminal



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-68002

Preface -------------------------------------------------------------------------------------------- 3

System Overview -------------------------------------------------------------------------------- 3

Before Installation -------------------------------------------------------------------------------- 3

Limitations and Warnings ----------------------------------------------------------------------- 3

Preparation  -------------------------------------------------------------------------------------- 4

Soil Conditions  ---------------------------------------------------------------------------------- 4

Before Starting ----------------------------------------------------------------------------------- 4

Required Tools -------- --------------------------------------------------------------------------- 4

Limited Warranty -------------------------------------------------------------------------------- 5

Parts Identification ------------------------------------------------------------------------------- 6

Step 1 - Assembling Components  -------------------------------------------------------------- 8

Step 2 - Post and Blockout Installation  -------------------------------------------------------- 10

Step 3 - Install Ground Strut Assembly -------------------------------------------------------- 13

Step 4 - Hang Rails ------------------------------------------------------------------------------- 14

Step 5 - Install Impact Head --------------------------------------------------------------------- 17

Final Inspection Checklist ----------------------------------------------------------------------- 20

APPENDICES

Appendix A - System Configuration Drawings ------------------------------------------------- 21

Installation Manual 

 

X-LITE TANGENT END TERMINAL

TABLE OF CONTENTS



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 3

Preface
The X-Lite Guardrail End Terminal Tangent System 
incorporates the latest roadside safety technologies 
and engineering processes.

As with any roadside safety device, the X-Lite 
System must be installed in accordance with the 
manufacturer’s specifications to ensure proper 
performance.  Thoroughly review and fully 
understand the installation instructions and product 
limitations before starting the installation.  Do not 
start the installation without the proper plans and 
tools required.

System Overview
The X-Lite System is a re-directive, gating end 
terminal designed for shielding the ends of guardrail 
systems.  The system offers exceptional vehicle 
control, energy absorbing capabilities in head on 
impacts, and is re-directive starting at post 3.  The 
X-Lite is comprised of a head unit, specially designed 
crimped posts, tension rods, cable assembly, slider 
assembly, and other standard guardrail components.

Before Installation
Placement and use of the X-Lite System should 
be done in accordance with the guidelines and 
recommendations set forth in the “AASHTO 
Roadside Design Guide,” FHWA memoranda, and 
other state and local standards.

Depending on the application and the circumstances 
at the site, installation should take an experienced 
two person crew with proper tools approximately 
two hours to complete.

The X-Lite System is a highly engineered safety 
device made up of a relatively small number of parts.  
It is available in both tangent and flared versions.  
Before starting installation ensure that one is 
familiar with the make up of the system that is being 
installed.  Prior to installation, ensure that proper 
manuals and components are on site.

Limitations and Warnings
The X-Lite System has been rigorously tested and 
evaluated per the recommendations in the National 
Cooperative Highway Research Program Report 350 
(NCHRP Report 350) guidelines for end terminals and 
crash cushions.  The impact conditions recommended 
in NCHRP Report 350 are intended to address in-
service collisions.

When properly installed and maintained, the system 
is capable of stopping, containing, and re-directing 
impacting vehicles in a predictable and safe manner 
under NCHRP Report 350 impact conditions.  Vehicle 
impacts that vary from the NCHRP Report 350 impact 
conditions for gating, re-directive end terminals may 
result significantly different than those experienced in 
testing.

Vehicle impact characteristics different than or in 
excess of those encountered in NCHRP Report 350 
testing (speed and angle) may result in system 
performance that may not meet NCHRP Report 350 
evaluation criteria.

If you need additional information, or have 
questions about the X-Lite System, please call the 
Lindsay Transportation Solutions Customer Service 
Department at (888) 800-3691 (U.S. toll free) or 
(707) 374-6800.

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-68004

Preparation
Before installing the X-Lite System, ensure that all 
materials required for the system are on site and have 
been identified.

Soil Conditions
The X-Lite has been designed to be installed in soil 
that meets or exceeds the AASHTO  “standard soil” 
specification.  If rock or stiff soil is encountered, the 
posts may be installed by augering  and backfilling the 
hole.  Extra care must be taken to prevent settlement 
or lateral displacement of the post.  Backfill material 
shall be compacted to optimum compaction.

Before Starting
For all applications, begin the installation from the 
trailing / back end of the system where it joins the 
standard guardrail system at post 7.

Required Tools
The system uses standard tools required to 
install typical guardrail; the list below is a general 
recommendation.  

• Post driver
• Tape measure
• String line
• Hammer 
• Stakes
• Pry Bar
• Crescent Wrench
• Vice Grips or Clamps
• 1-5/8” [42 mm] Wrench
• ½” Ratchet 
• 1-1/4” [32 mm] Socket
• Air Impact Wrench (Optional)
• Pick Axe
• Pipe Wrench or Large Pliers
• Torque wrench  

(capable of applying 60 ft. lbs. torque)

Note: The tools list is a general recommendation. 
Depending on the specific characteristics of the job 
site, more or less tools may be necessary.
The tools listed are for US/Imperial fasteners.  If 
metric hardware is used, use metric equivalents for 
the hardware as required.

The picture of the X-Lite System above illustrates 
how the System is referred to throughout  

this manual.

APPROACH /  
FRONT

TRAILING / 
BACK

Required Tools

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 5

X-LITE ® TANGENT END TERMINAL

STANDARD LIMITED WARRANTY
 

Lindsay Transportation Solutions, Inc. “LTS” ( formerly Barrier Systems ) has tested the impact
performance of its barriers and crash cushion systems, and other highway safety hardware under
controlled conditions, however, LTS does not represent nor warrant that the results of those controlled
conditions would necessarily avoid injury to persons or property. LTS EXPRESSLY DISCLAIMS ANY
WARRANTY OR LIABILITY FOR CLAIMS ARISING BY REASONS OF DEATH OR PERSONAL
INJURY OR DAMAGE TO PROPERTY RESULTING FROM ANY IMPACT, COLLISION OR 
HARMFUL CONTACT WITH THE PRODUCTS OR NEARBY HAZARDS OR OBJECTS BY ANY
VEHICLE, OBJECTS OR PERSONS.

 
LTS warrants that any product or component part manufactured by LTS will be free from defects in
material or workmanship. LTS will replace free of cost any Product or component part manufactured by
LTS that contains such a defect.

 
THE FOREGOING WARRANTY IS IN LIEU OF AND EXCLUDES ALL OTHER WARRANTIES
NOT EXPRESSLY SET FORTH HEREIN, WHETHER EXPRESS OR IMPLIED BY OPERATION
OF LAW OR OTHERWISE, INCLUDING BUT NOT LIMITED TO ANY IMPLIED WARRANTIES 
OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE.

 
LTS’ LIABILITY UNDER THIS WARRANTY IS EXPRESSLY LIMITED TO REPLACEMENT
FREE OF COST (IN THE FORM AND UNDER THE TERMS ORIGINALLY SHIPPED), OR TO 
REPAIR OR TO MANUFACTURE BY LTS, PRODUCTS OR PARTS NOT COMPLYING WITH
LTS SPECIFICATIONS, OR, AT LTS’ ELECTION, TO THE REPAYMENT OF AN AMOUNT
EQUAL TO THE PURCHASE PRICE OF SUCH PRODUCTS OR PARTS, WHETHER SUCH 
CLAIMS ARE FOR BREACH OF WARRANTY OR NEGLIGENCE. LTS SHALL NOT BE LIABLE
FOR ANY INCIDENTAL, CONSEQUENTIAL OR SPECIAL LOSSES, DAMAGES OR EXPENSES 
OF ANY KIND, INCLUDING, WITHOUT LIMITATION, ANY SUCH LOSSES, DAMAGES OR 
EXPENSES ARISING DIRECTLY OR INDIRECTLY FROM THE SALE, HANDLING OR USE OF 
THE PRODUCTS FROM ANY OTHER CAUSE RELATING THERETO, OR FROM PERSONAL
INJURY OR LOSS OF PROFIT.

 
Any claim by the Buyer with reference to Products sold hereunder for any cause shall be deemed waived 
by the Buyer unless LTS is notified in writing, in the case of defects apparent on visual inspection,
within ninety (90) days from the delivery date, or, in the case of defects not apparent on visual
inspection, within twelve (12) months from the said delivery date.  Products claimed to be defective may
be returned prepaid to LTS’ plant for inspection in accordance with return shipping instructions that
LTS shall furnish to the Buyer forthwith upon receipt of the Buyer’s notice of claim. If the claim is 
established, LTS will reimburse that Buyer for all carriage costs incurred hereunder.

 
The forgoing warranty benefits shall not apply to (i) any Products that have been subject to improper
storage, accident, misuse or unauthorized alterations, or that have not been installed, operated and
maintained in accordance with approved procedures and (ii) any components manufactured by the 
Buyer.

 
W030587 Rev. 8 revised February 4, 2013

 
 
 
 
 

180 River Road •    Rio Vista, CA 94571 •    Tel. +1 (707) 374-6800 •    Fax. +1 (707) 374-6801



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-68006

Slider Panel (Front)
BSI-1012093-00

Line Post (QTY. 3)*
BSI-1012078-00

Slider Bracket
BSI-1012090-00

Cable Anchor Assembly
BSI-1012104-00

Ground Strut BSI-1012097-00 (QTY. 2), Nut 4001116 
(QTY. 4), Angle BSI-1012098-00 (QTY. 1)

Slider Panel (Back) 
BSI-1012096-00

Impact Head
BSI-1012103-00

Square Washer (Used on Post 1)
BSI-1102027-00

Post II
BSI-1012086-00

Shear Bolt Kits (8 Yellow Bolts per Kit)
K080123

Crimp Post #1 (QTY. 1)
BSI-1310024-00

INSTALLATION MANUAL

Crimp Post # 3 (QTY. 1)
BSI-1310027-00

Parts Identification
A Complete Bill of Materials for Systems and Kits Can be Found in   Appendix A

* Denotes Shipped With Full System Only



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 7

5/8” x 10” Guardrail Bolt (QTY. 4)*
2001840

W-Beam Guardrail (QTY. 3)* 
4000443

5/8” x 2” Guardrail Bolt (For Post 1 & 2) 
(QTY. 2)* 2001758

Blockouts (QTY. 4)*
B090534 

Guardrail Bolts (QTY. 16)*
4001115

Guardrail Nut (QTY. 22)*
4001116

1” Washer (For Slider Panel-Back & 
Cable Assy.)* (QTY. 2) 2001580

5/8” x 3 ½” Bolt (Used on Soil Plate) 
(QTY. 2) 2000220

5/8” Nut (Used on Soil Plate) 
(QTY. 2) 2000312

5/8” Washer (Used on Soil Plate) 
(QTY. 4) 2001636

Soil Plate 
BSI-1312100-00

X-LITE ® TANGENT END TERMINAL

L-Bracket 
(used on cable at Post 2) BSI-1303005-00

Parts Identification
A Complete Bill of Materials for Systems and Kits Can be Found in   Appendix A

* Denotes Shipped With Full System Only



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-68008

Step 1 – Assembling Components 

Components required:
• (1) Post II – BSI-1012086-00
• (1) Soil Plate – BSI-1312100-00
• (2) W-Beam – 4000443
• (1) Slider Panel (Front)– BSI-1012093-00
• (1) Slider Bracket – BSI-1012090-00

Hardware Required:
• (2) 5/8” x 3 ½” Bolt - 2000220
• (8) 5/8” x 1 ¼” Guardrail Bolt - 4001115
• (4) 5/8” Washer - 2001636
• (2) 5/8” Nut - 2000312
• (8) 5/8” Guardrail Nut - 4001116

Some components require assembly and it is 
recommended that this step be completed prior to 
the start of the system assembly.
 

 
 
 
 
 
 
 
 
 
Post II Assembly: 

1. Attach the soil plate to the trailing / back side of 
Post II using two (2) 5/8” x 3 ½” bolts, washers 
(4), and nuts (2). The trailing / back end of the 
post is identified by the open slots on the top of 
the post.  
 
The bolts should be installed from back to front 
so that the head of the bolts rests on the soil 
plate. 
 
Depending on your post driver equipment, Post 
2 may need to be partially driven before this 
step can be accomplished.

Notes:
                                                                                                                                    
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                                                                         

Open Slots

Attach Soil Plate to Post II

INSTALLATION MANUAL

Trailing / Back



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 9

Slider Bracket and Panel Assembly:

2. Attach the slider bracket to the inside of the 
approach / front end of rail 2 using four (4) 5/8” x 
1 ¼” guardrail bolts.   
 
Bolts should be installed with the bolt head on 
the outside and the nuts the inside.

Note: When properly installed, a portion of the 
bracket will stick out of the rail.

3. Attach the Slider Panel (Front) to the outside of 
the trailing / back end of rail 1 using four (4) 5/8” 
x 1 ¼” guardrail bolts. 
 
 
Bolts should be installed with the bolt head on 
the inside and the nuts on the outside. 
 
The angled portion of the Slider Panel should 
extend beyond the end of the rail and should 
face the trailing / back of the system when 
assembled in step 18.

 
 
 
 
 
 
 
 

Attach Slider Bracket to Rail 2.

Attach Slider Panel (Front) to Rail 1.

X-LITE ® TANGENT END TERMINAL

Angled Portion 
Extends Beyond the 
End of the Rail.



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680010

Step 2 – Post and Blockout Installation

Components required:
• (1) Crimp Post w/ Slots (Post 1) 

 - BSI-1310024-00
• (1) Crimp Post w/ Holes (Post 3)  

- BSI-1310027-00
• (1) Post II Assembly with Soil Plate
• (3) Line Post – BSI-1012078-00
• (4) Blockout – B090534
• (1) Slider Panel (Back) – BSI-1012096-00

Hardware Required:
• (2) 5/8” x 10” Guardrail Bolt - 2001840
• (2) 5/8” Guardrail Nut - 4001116
• (1) 1” Washer - 2001580

Always start the installation at the existing  
w – beam barrier and assemble the system toward 
the impact head.   
 
When driving the posts into stiff/rocky soil, place 
close attention not to bend the posts.  If rock or 
stiff soil is encountered, the posts may be installed 
by augering and backfilling the holes.  Extra care 
must be taken to prevent settlement or lateral 
displacement of the post.  Backfill material shall be 
compacted to optimum compaction.

4. Begin by running a string line from the existing 
posts in a tangent position.

 
 
Note: The X-LITE can be installed with an offset of  0 
- 24” (0 - 600 mm) over the length of the system.
 
Note: The front of posts 3-6 will be 7 5/8” (195mm) 
from the backside of rails 2 and 3 as blockouts are 
used.  Posts 1 and 2 do not require blockouts and 
will align with the backside of rail 1. Post 3 requires 
up to an additional 2” (50mm) offset away from the 
rail to allow space for the slider assembly. 
(See Step 5.)

Notes:
                                                                                                                                    
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                                                                   

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

POST 1 AND 2 NO BLOCKOUT

194
7 5/8"

A

B

C

D

A

B

C

D

1234

1234Doc. B100108

SCALE 1:50
B
SIZE DWG NO.

BSI-1012105-00
SHEET 2 OF 2

REV.

B

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

RAIL DOES NOT ATTACH TO POSTS 3 OR 5

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

GROUND STRUT ASSEMBLY BETWEEN PSOTS 1 AND 2

INCHES MM INCHES MM
A RAIL�HEIGHT 27�5/8 700 31 790
B HEAD�HEIGHT 33�3/8 850 36�7/8 935
C POST�HEIGHT 28�1/4 720 31�3/4 805

OR

REFERENCE�DIMENSIONS
SYSTEM�HEIGHT�DIMENSIONS

Post Identification

Existing Trailing / Back Guardrail

Post Layout

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 11

5. Begin installing the posts at standard highway 
post spacing, 75” (1905mm) and post height, 
28 1/4” (720mm) or 31 3/4” (805mm)..  Post 
spacing and post height are found on drawing 
BSI-1012105-00 in Appendix A. 
 
Post 4-6: Line Posts

Note: if you are installing a 50 FT. system, the 
systems will have an additional 2 posts and an 
additional section of guardrail.  Please reference 
Appendix A for detail of a 50 FT. system. 
 
 
 
 
Post 3: Crimped Post 
 
Offset Post 3, up to 2” (50mm) back from the string 
line to allow sufficient space for the slider bracket 
assembly. 
 
Post 3 is identified by the post having a crimp and 
holes on one side of the post only.  These holes are 
used to mount the blockout and slider panel (back) 
on a later step. In addition, Post 3 can be easily 
identified by having black paint near the bottom. 
 
Post 2: Post II Assembly with Soil Plate 
 
Soil Plate should be on the trailing / back side of the 
system.  
 
Post 2 does not require a blockout, therefore, align 
the post with the backside of the rail.  Position the 
outside edge of the post roughly 8” (200mm) from 
the string line on the rail side of the string. 
 
Depending on your post driver equipment, it may be 
necessary to partially drive Post 2 prior to attaching 
the Soil Plate.  Begin to drive Post 2 approximately 
18” (450mm), more if necessary.  If the post is 
driven more than 18” (450mm) it will be necessary 
to use a pick ax or other digging tool to remove 
some of the soil in order to install the soil plate. 
 
Once the soil plate is installed, continue driving the 
post to the desired height. 

Post 3 Offset

X-LITE ® TANGENT END TERMINAL

Drive Post 2

It may be neces-
sary to remove 
/ dig out some 
soil in order to 
install the  
Soil Plate

Trailing / Back



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680012

Installed Posts

Install Blockout at Post 5

Slider Panel (Back) and Blockout on Post 3

Approach / Front

Approach / Front

INSTALLATION MANUAL

Post 1: Crimped Post 
 
Post 1 does not require a blockout, therefore, align 
the post with the backside of the rail.  Position post 
roughly 2” (50mm) from the string line on the rail side 
of the string. 
 
Post 1 is identified by the post having a crimp and 
slots instead of holes.  These slots are used to bolt 
the guardrail on a later step. In addition, Post 1 can 
be easily identified by having yellow paint near the 
bottom.

6. Install blockouts on posts 3-6. Blockouts at posts 
3 and 5 must be bolted on before hanging the rails.

7. At post 5, attach the blockout using the 5/8” x 10” 
bolt.  Secure blockout using the approach / front 
hole on the post.  The rail does not attach at  
post 5. 
 
See diagram below for post identification.

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

POST 1 AND 2 NO BLOCKOUT

194
7 5/8"

A

B

C

D

A

B

C

D

1234

1234Doc. B100108

SCALE 1:50
B
SIZE DWG NO.

BSI-1012105-00
SHEET 2 OF 2

REV.

B

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

RAIL DOES NOT ATTACH TO POSTS 3 OR 5

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

GROUND STRUT ASSEMBLY BETWEEN PSOTS 1 AND 2

INCHES MM INCHES MM
A RAIL�HEIGHT 27�5/8 700 31 790
B HEAD�HEIGHT 33�3/8 850 36�7/8 935
C POST�HEIGHT 28�1/4 720 31�3/4 805

OR

REFERENCE�DIMENSIONS
SYSTEM�HEIGHT�DIMENSIONS

8.  At post 3, attach blockout and slider panel (back) 
using the 5/8” x 10” bolt and 1” washer.  The slot 
on the slider panel should point toward the front of 
the system.  Secure blockout using the approach / 
front hole on the post.   
 
Blockouts at posts 4 and 6 are secured when the 
rail is bolted to the posts.

 

Ensure the 1” washer 
is used here.

Arrow should point 
to front of system.

Open Slots



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 13

Step 3 – Install Ground Strut Assembly

Components required:
• (2) Ground Strut Tension Rods – BSI-1012097-00
• (1) Ground Strut Angle – BSI-1012098-00

Hardware Required:
• (4) 5/8” Guardrail Nut - 4001116

9. Install ground strut tension rods between posts 1 
and 2 by sliding the rods through the openings on 
the  bottom of post 2.

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

POST 1 AND 2 NO BLOCKOUT

194
7 5/8"

A

B

C

D

A

B

C

D

1234

1234Doc. B100108

SCALE 1:50
B
SIZE DWG NO.

BSI-1012105-00
SHEET 2 OF 2

REV.

B

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

RAIL DOES NOT ATTACH TO POSTS 3 OR 5

POST 1POST 2POST 3POST 5POST 6POST 7 POST 4

GROUND STRUT ASSEMBLY BETWEEN PSOTS 1 AND 2

INCHES MM INCHES MM
A RAIL�HEIGHT 27�5/8 700 31 790
B HEAD�HEIGHT 33�3/8 850 36�7/8 935
C POST�HEIGHT 28�1/4 720 31�3/4 805

OR

REFERENCE�DIMENSIONS
SYSTEM�HEIGHT�DIMENSIONS

10. Secure the rods at post 1 by passing the rods 
through the small piece of angle with the angle 
sitting flush on the ground, just above the crimp on 
the post. 
 
The small piece of angle will sit flush with the 
ground on 28” systems only.  On 31” height 
systems, the small piece of angle will sit 
approximately 3” (75mm) off the ground.

11. Tighten the rods so that there are equal amount of 
threads exposed at both ends of the rods.

 
 
 
 

Ground Strut Tension Rods Installed at Post 2

Ground Strut Tension Rods Attached at Post 1

Nuts Tightened on Ground Strut Tension Rods

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680014

Step 4 – Hang Rails

Components required:
• (3) W-Beam Guardrail - 4000443** 

Hardware Required:
• (2) 5/8” x 10” Guardrail Bolt -2001840
• (4) 5/8” x 1 ¼” Guardrail Bolt - 4001115
• (2) 5/8” x 2” Guardrail Bolt - 2001758
• (16) Shear Bolts – K080123 (Kit of 8; 2 Required)
• (5) 5/8” Guardrail Nut - 4001116
• (1) 5/8” Nut - 2000468
• (1) Square Washer – BSI-1102027-00

If installing a 50 ft system, the system uses 4 sections 
of rail in stead of 3.

If you are attaching to an MGS rail system, a transition 
guardrail panel is necessary.  

Please reference Appendix A for 50 ft. or MGS system 
details.

Note: For the system to telescope properly, the 
forward most guardrail panel should always be on the 
outside.

12. Before installing rail 3 ensure that the blockout 
at post 5 has already been bolted on.  Attach rail 
3 using the 5/8” x 10” bolt at post 6, pass bolt 
through the approach / front hole of post.

Note: Rail 3 is not attached to Post 5

13. Splice rail 3 with the existing rail using the special 
yellow shear bolts.  DO NOT USE AN AIR IMPACT 
WRENCH TO TIGHTEN SHEAR BOLTS.

Ensure that the 10” bolt used secure the rail and 
blockout passes through both sections of  
guardrail, blockout and post.

 
 
 

Notes:
                                                                                                                                    
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                                                                         

Post Identification

Attach Rails to Posts

Shear Bolts at Rail 3 and 4 Connection

A

B

C

D

A

B

C

D

1234

1234Doc. B100108

SCALE 1:50
B
SIZE DWG NO.

BSI-1012105-00
SHEET 2 OF 2

REV.

B

POST 2POST 3POST 4POST 5POST 6POST 7

Rail 3 Rail 2 Rail 1

POST 1

Approach / Front

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 15

14. Before installing rail 2 ensure that the blockout 
and slider panel (back) at post 3 has already 
been bolted on.  Attach rail 2 using the 5/8” x 10” 
bolt at post 4, pass bolt through the approach / 
front hole of post.

15. Splice rail 2 with rail 3 using the special yellow 
shear bolts.  The rails do not attach to post 5.  
DO NOT USE AND AIR IMPACT WRENCH TO 
TIGHTEN SHEAR BOLTS.

16. Attach rail 1 using the 5/8” x 2” guardrail bolt at 
post 2, pass bolt through the trailing / back slot 
of post.

 

17. Connect rails 1 and 2 using 5/8” x 1 ¼” guardrail 
bolts by connecting the slider panel assembly 
(front and back parts together).   
 
Ensure that the angled portion of the Slider 
Panel points toward the trailing / back end of 
the system.

Attach Rail 2 at Post 4

Shear Bolts at Rail 2 and Connection

Connect Rails 1 and 2 at Slider Assembly

Approach / Front

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680016

18. Install the bolts from back to front with the nuts 
on the front side.

 

19. Attach rail 1 to post 1 using the 5/8” x 2” bolt 
and square washer, pass bolt through the 
approach / front slot of post.  

 
 
 
 
 
 
 

Slider Panel Assembly Installed

Attach Rail 1 at Post 1

All Rails Installed

INSTALLATION MANUAL

Angled portion to point trailing / back

Arrow should point 
to front of system.

Use square washer 
here.



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 17

Step 5 – Install Impact Head

Components required:
• (1) Impact Head – BSI-1012103-00

Hardware Required:
• (4) 5/8” x 1 ¼” Guardrail Bolt - 4001115
• (4) 5/8” Guardrail Nut - 4001116

20. Install Impact Head to the approach / front end of 
rail 1 using 5/8” x 1 ¼” guardrail bolts. 
 
Place Impact Head on the outside of the rail.

21. Install bolts from outside in with nuts on the 
inside.

 
 

Notes:
                                                                                                                                    
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                                                                         

Install Impact Head at the End of Rail 1

Impact Head Installed

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680018

Step 6 – Install Cable

Components required:
• (1) Cable – BSI-1012104-00
• (1) 1” Washer - 2001580
• (1) L-Bracket - BSI-1301005-00

The cable is attached to the bottom of post 2 and at 
the slider bracket at post 3.

22. Begin to install the cable by passing the threaded 
end through the slot at the bottom of post 2.  

23. Thread the nut so that 1” of the threads are pro-
truding.   
 
Ensure to install the small L-Shaped bracket 
and round washer included with the cable.  This 
bracket and washer  are critical components and 
help keep the cable engaged in the slot.  
 
Proceed to thread the nut while not exposing any 
threads.  This will ensure you can achieve the 
required to torque for the cable nut in a subse-
quent step.

Notes:
                                                                                                                                    
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                           
                                                                                                                                                      
                                                                                                                                         

Install Cable at Post 2

L-Bracket installed at Post 2 Prior to Tightening

INSTALLATION MANUAL

Install L-Bracket

Install L-Bracket 
and round  
washer here



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 19

24. Pass the other end of the cable through the slider 
bracket at post 3. 
 
Install the nut. Tightening of the cable should 
be done at the bottom of Post 2 in the following 
step.

25. Tighten the cable nut at Post 2.  It will be 
necessary to use a pipe wrench or large pliers on 
the backside of the cable to hold it in place while 
tightening.  If the cable is not held in place with a 
pipe wrench or large pliers, it will spin while you 
attempt to tighten the cable and you will not be 
able to tighten it.   
 
Apply approximately 60 FT-Lb torque.  Continue 
to tighten the cable nut until the cable is tight 
and the approximate torque is achieved.  
 
When tightening, ensure that the L-Bracket 
does not shift, turn and move out of position.

Note: Standard BCT cables used on other systems 
may not require a specific torque on the cable nuts.  
The X-LITE® Tangent system requires a tensioned 
cable to maintain engagement in the slot on Post 2.

If a torque wrench is not available, use the 
following method to ensure cable is adequately 
tensioned:

Tighten cable nut until a maximum 1/2” cable 
deflection is measured at the midpoint when 
pressure is applied by hand.

Install Trailing / Back End of Cable Through  
Bracket at Post 3

Cable Installed

X-LITE ® TANGENT END TERMINAL

Torque cable nut to 60 ft.-lb. at Post 2



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680020

Final Inspection Checklist

Inspection
Date

Inspection  
By: 

Item

Post 1 uses slotted holes
Post 3, uses standard post holes
Rail bolted at posts 1, 2, 4 and 6 only (7, 8  for 50 ft. system)
Rails not bolted to posts at Posts 3 and 5
Square washer used at Post 1
Post 2, rail bolted using trailing / back slot on post
Posts 1, 4, 6, rails bolted using approach / front hole on posts
Rails 3 and 4 spliced using special yellow shear bolts
Rails 2 and 3 spliced using special yellow shear bolts
At Post 7, 10" bolt passes through both guardrail sections, block-
out and post.
Slider assembly properly assembled with bolts from back to front 
with nuts on the outside
Angled position of Slider panel points toward the trailing / back 
end of the system. 
Arrows on slider should point toward the front of the system
Cable bracket and washer installed on cable at Post 2
Approximately 60 ft.-lb. torque applied to cable nut at Post 2
No blockout on Post 1 or Post 2 
Tangent installation or with allowable offset from 0 - 24” (0 - 
600mm) over length of the system

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 21

Appendix A - System Configuration

The X-Lite System has been tested per the National 
Cooperative Highway Research Program (NCHRP) 
Report 350 Test Level 3 and accepted for use on 
the National Highway System (NHS) by the Federal 
Highway Administration.

The X-Lite system is a gating, re-directive guardrail 
end terminal designed to attach to the ends of 
guardrail systems.

As with all crash cushions and end terminals, the 
X-Lite system requires appropriate clear zones in 
accordance with the AASHTO Roadside Design 
Guide, FHWA memoranda, and other state and local 
standards.

System drawings and bill of materials can be found 
on the following pages.  

DRAWINGS
 
X-Lite System, Tangent, 37’-6”
DWG# XLTSUS                                22

Bill of Materials, 37’-6”                     24

X-LITE System, 50 FT.                             25
DWG# XLTSUS-50

Bill of Materials, 50 FT                              27

X-LITE System, Tangent, MGS, 37’-6”      28
DWG# XLTSUS-MGS

Bill of Materials, MGS, 37’-6”                     30

X-LITE Systems, Tangent, MGS, 50 FT.  
(Short Panel) DWG# XLTSUS-MGS50S 31

Bill of Materials, MGS, 50 FT., Short  33

X-LITE Systems, Tangent, MGS, 50 FT.  
(Long Panel) DWG# XLTSUS-MGS50L 34

Bill of Materials, MGS, 50 FT., Long  36

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680022

DLIATED
02:

1
ELA

CS

M
AERTSPU

ESU
EL

OH

CLIATED
02:

1
ELA

CS

M
AERTS

N
W

O
D

ESU
T

OLS

BLIATED
02:

1
ELA

CS

M
AERTSPU

ESU
T

OLS

ALIATED
8:

1
ELA

CS

53

43
73

9
]

[

A
1LENAP

2LENAP

3LENAP

B

C

D

4
5

71

3

3

4

5
6

9
41

61

31
61

31
61

2 1

3
61

51

LL
ATS

NI
OT)61/51

S
METI(

TU
N/TL

OB
ESU

E
NIL

OT)21
METI(

TU
OK

C
OLB

SS
AP

T
O

N
O

D,)3
METI(

TS
OP

M
AEB-

W
H

GU
ORHT

TL
OB

.SLE
N

AP
LI

AR
DR

AU
G

REHS
A

W/TU
N/TL

OB
ESU

LL
ATS

NI
OT)43/61/51

S
METI(

,)7
METI(

K
C

AB,LE
N

AP
RE

DILS
DEP

MIR
C

OT)21
METI(

TU
OK

C
OLB

SS
AP

T
O

N
O

D,)1
METI(

TS
OP

M
AEB-

W
H

GU
ORHT

T L
OB

.SLE
N

AP
LI

AR
DR

AU
G

11

)01
METI(

STL
OB

R
AEHS

STL
OB

R
AEHS

F
O

S
D

AEH
.E

DIS
CIFF

ART
N

O

51

51
61

21
21

31
61

41
61 91

1
21 X4

8

31
61

X4

33

43

81

X4 X4

23

2

63
73

13

7

51
61

N
W

OHST
O

N

61
X2

X3

X4

X2

B
K

:YB
D'RPP

A

:YB
N

W
AR

D

:ET
A

D
D'RPP

A

:ET
A

D
N

W
AR

D

EL
A

CS

EZIS
.

O
N

G
W

D

ELTIT

TEEHS

.
VER

SL
AV

ORPP
A

YLB
MESS

A
METSYS

ETIL-X
TNE

GN
AT

SUSTLX
G

NI
W

ARD
EL

A
CST

O
N

OD

N
OIT

CEJ
ORP

EL
G

N
A

DRIHT

31/82/01
2612

E
31/31/11

5612
F

41/42/10
0222

G
41/52/30

3522
H

41/30/01
4442

I

41/21/11
0152

J
41/51/21

0452
K VER

#
N

CE
ET

A
D

11/52/2

31/91/30
T

MJ

ME
A

S
METSYS

REIRR
AB

daoRreviR
081

17549
A

C,atsiV
oiR

1963-008-888:leT
moc.cnis

metsysreirrab.
w

w
w

©

2
FO1

.
C

NI
S

METSYS
REIRR

AB
0102

SIHT
NI

DE
NI

AT
N

O
C

N
OIT

A
MR

OF
NI

EHT
F

O
YTREP

ORP
EL

OS
EHT

SI
G

NI
W

AR
D

N
OIT

CU
D

ORPER
Y

N
A.

C
NI

S
METSYS

REIRR
AB

NETTIR
W

EHTTU
OHTI

W
EL

OH
W

R
OTR

AP
NI

SI.
C

NI
S

METSYS
REIRR

AB
F

O
N

OISSI
MREP

.
DETIBIH

ORP

DEIFI
CEPS

ESI
WREHT

O
SSEL

NU
.SEH

C
NI

NI
ER

A
S

N
OIS

NE
MI

D
:ER

A
SE

C
N

AREL
OT

S
N

OIT
C

ARF
61/1

L
A

MI
CE

D
=

XX.
30.

=
XXX.

010.

SEL
G

N
A

2/1 D
N

A
S

N
OIS

NE
MI

DTER PRET
NI

E
MS

A
REP

SE
C

N
AREL

OT
4991-5.41Y

.4 .5

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

03:1

LI
AR

DR
AU

G
M

AEB-
W

TSRIF
OT)5

METI(
T

N
ORF,LE

N
AP

RE
DILS

LL
ATS

NI
.1

.E
DIS

CIFF
ART

N
O

EB
OT

STU
N

XEH.61
&

31
S

METI
G

NISU
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

D
N

O
CES

OT)6
METI(

TEK
C

ARB
RE

DILS
LL

ATS
NI

.2
.61

&
31

S
METI

G
NISU

LE
N

AP

LI
AR

DR
AU

G
M

AEB-
W

D
N

O
CES

D
N

A
TSRIF

ERU
CES

2
&

1
SPETS

RETF
A

.3
.E

DIS
CIFF

ART
N

O
EB

OT
STU

N
XEH.61

&
31,7

S
METI

G
NISU

LE
N

AP

ET
ALP

LI
OS

D
N

A
TS

OP
EHT,

DERET
NU

O
C

NE
SI

LI
OS

FFITS
R

O
K

C
OR

FI
.EL

OH
EHT

G
N ILLIF K

C
AB

D
N

A
G

NIRE
GU

A
YB

DELL
ATS

NI
EB

Y
A

M
L

ARET
AL

R
O

T
NE

MELTTES
T

NEVERP
OT

NEK
AT

EB
TSU

M
ER

A
C

ARTXE
EB

LL
AHS

L
AIRET

A
M

LLIFK
C

AB
.TS

OP
EHT

F
OT

NE
ME

C
ALPSI

D
.

N
OIT

C
AP

M
O

C
MU

MITP
O

OT
DET

C
AP

M
O

C

FI
DEIFI

D
O

M
EB

Y
A

M
ET

ALP
LI

OS
EHT,

DERET
NU

O
C

NE
SI

K
C

OR
FI

.REE
NI

G
NET

CEJ
ORP

EHT
YB

D EV
ORPP

A

Appendix A - System Configuration, 37’ 6”

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 23

ELIATED
)02:1

ELA
CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OTTU
OK

C
OLB

6,5,4
TS

OP

14
"8/5

1
491

"8/5
7

1TS
OP

2TS
OP

3TS
OP

.E
NIL

NI
ER

A
6

D
N

A
5,4

STS
OP

.
N

W
OHS

N
OIS

NE
MI

D
REP

4TS
OP

M
ORF

3
TS

OP
TESFF

O
.

N
W

OHS
N

OIS
NE

MI
D

REP
4

TS
OP

M
ORF

1
D

N
A

2
STS

OP
TESFF

O
.STS

OP
EHT

F
O

E
G

N
ALF

E
DISTU

O
EHT

OT
ER

A
S

N
OIS

NE
MI

D
LL

A

255
"4/3

12

'
C'.

MI
D

TS
OP

TH
GIEH

E
F

G

1

1TS
OP

2TS
OP

3TS
OP

4TS
OP

5TS
OP

6TS
OP

7TS
OP

TU
OK

C
OLB

D
N

A
TS

OP
SREHT

O
YB

DE
DIV

ORP
TU

OK
C

OLB
D

N
A

TS
OP

OT
DET

CE
N

N
O

CT
O

N
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

TU
OK

C
OLB

D
N

A
TS

OP
OT

DET
CE

N
N

O
CT

O
N

LE
N

AP
LI

AR
DR

AU
G

M
AEB-

W

5091
"57

5091
"57

5091
"57

5091
"57

5 091
-0 15

"57
+ -

"0 "2

'B'.
MI

D
D

AEH
TH

GIEH

'
A'.

MI
D

LI
AR

TH
GIEH

5091
"57

03411
"6-'73

2
DR

A
D

N
ATS

NI
GEB

M
AEB-

W
Y

A
WH

GIH
LI

AR
DR

AU
G

TU
OK

C
OLB

O
N

2
D

N
A

1
TS

OP

)01
METI(

TIKTL
OB

R
AEHS

ESU
G

NITSIXE
OT

G
NILL

ATS
NI

NEH
W

7
TS

OP
T

A
LI

AR
DR

AU
G

M
AEB-

W

D
NU

OR
G

E
NIL

)01
METI(

TIK
TL

OB
R

AEHS
ESU

5TS
OPT

A

862
"61/9

01

GLI
ATED

)02:1
EL

A
CS(

M
AERTS

N
W

O
D

ESU
ERU

CES
OT

T
OLS

2TS
OP

OT
LI

AR

FLI
ATED

)02:1
EL

A
CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OT TU
OK

C
OLB

3TS
OP

B
K

EL
A

CS

EZIS
.

O
N

G
W

D

TEEHS

.
VER

SUSTLX
2

FO2

.2.1

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

05:1

HT
OB

H
GU

ORHT
DETL

OB
SI

TL
OB

LI
AR

DR
AU

G
ERUS

NE
.7

TS
OP

T
A

TS
OP

D
N

A
TU

OK
C

OLB,SLE
N

AP
LI

AR
DR

AU
G

SI
LI

AR
DR

AU
G

M
AEB-

W
DR

A
D

N
ATS

F
O

TF
52

F
O

MU
MI

NI
M

A
Y

N
A

OT
R

OIRP
7

TS
OP

F
O

M
AERTS

N
W

O
D

DERIU
QER

.REIRR
AB

DI
GIR

OT
T

NE
MH

C
ATT

A
R

O
N

OITIS
N

ART

Appendix A - System Configuration, 37’ 6”

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680024

Appendix A -Bill of Materials - X-Lite Tangent, 37’ 6”

Item Description Full System Kit Only
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1012086-00 POST II, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 3.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1012097-00 Ground Strut, X-Lite 2.00 2.00
BSI-1012098-00 Ground Strut Angle 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 2.00
BSI-1102027-00 WASHER,SQUARE,X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 4.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2001758 Guardrail Bolt 5/8-11 x 2” 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 4.00 -
4001116 Guardrail Nut Recessed 5/8-11 24.00 2.00
2001580 Wshr 1" F436 Structural 2.00 2.00
4000443 W-Beam Guardrail RWM02a 3.00 -
BSI-1312100-00 Soil Plate 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 2.00 2.00
2001636 Wshr 5/8 F436     4.00 4.00
2000312 Nut HX 5/8-11 2.00 2.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 25

ALIATED
8:

1
ELA

CS

53
43

73

DLIATED
02:

1
ELA

CSM
AERTSPU

ESU
EL

OH

N
W

OHST
O

N

CLIATED
02:

1
ELA

CS

M
AERT

N
W

O
D

ESU
T

OLS

BLIATED
02:

1
ELA

CS

M
AERTSPU

ESU
T

OLS

A

1LENAP

2LENAP

3LENAP

4LENAP

5
4

71

3

3

4

5
6

9
41

61

3

51
61

61

)01
METI(STL

OB
R

AEHS
STL

OB
R

AEHS
F

O
S

D
AEH

.E
DIS

CIFF
ART

N
O

51
61

LL
ATS

NI
OT)51

METI(
TL

OB
ESU

,)7
METI(

K
C

AB,LE
N

AP
R E

DILS
DEP

MIR
C

OT)21
METI(

TU
OK

C
OLB

SS
AP

T
O

N
O

D,)1
METI(

TS
OP

M
AEB-

W
H

GU
ORHT

TL
OB

.SLE
N

AP
LI

AR
DR

AU
G

11

51

61
51

3

3

7
21

21

21

21

21

21

LL
ATS

NI
OT)51

METI(
TL

OB
ESU

E
NIL

OT)21
M ETI(

TU
OK

C
OLB

SS
AP

T
O

N
O

D,)3
METI(

TS
OP

M
AEB-

W
H

GU
ORHT

TL
OB

.SLE
N

AP
LI

AR
DR

AU
G

61
51

81

81

81

8 1

2

51
61

41
61

91

1

33

23

31
61

X4

31
61

X4

31
61

X4

31
61

X4

43

13

63

73

8

SER
APS

X2

X4
X2

B
F

:YB
D'RPP

A

:YB
N

W
AR

D

:ET
A

D
D'RPP

A

:ET
A

D
N

W
AR

D

EL
A

CS

EZIS
.

O
N

G
W

D

ELTIT

TEEHS

.
VER

SL
AV

ORPP
A

METSYS
ETIL -X

TF
05,T

NE
G

N
AT

05-SUSTLX
G

NI
W

ARD
EL

A
CST

O
N

OD

N
OIT

CEJ
ORP

EL
G

N
A

DRIHT

31/92/80
6212

0
31/03/01

2612
A

31/31/11
5612

B
41/32/10

0222
C

41/52/30
3522

D

41/80/21
0452

F
41/42/01

9842
E VER

#
N

CE
ET

A
D

31/92/80
T

MJ

D
A

G
31/6 0/90

S
METSYS

REIRR
AB

daoRreviR
081

17549
A

C,atsiV
oiR

1963-008-888:leT
moc.cnis

metsysreirrab.
w

w
w

©

2
FO1

.
C

NI
S

METSYS
REIRR

AB
0102

SIHT
NI

DE
NI

AT
N

O
C

N
OIT

A
MR

OF
NI

EHT
F

O
YTREP

ORP
EL

OS
EHT

SI
G

NI
W

AR
D

N
OIT

CU
D

ORPER
Y

N
A.

C
NI

S
METSYS

REIRR
AB

NETTIR
W

EHTTU
OHTI

W
EL

OH
W

R
OTR

AP
NI

SI.
C

NI
S

METSYS
REIRR

AB
F

O
N

OISSI
MREP

.
DETIBIH

ORP

DEIFI
CEPS

ESI
WREHT

O
SSEL

NU
.SEH

C
NI

NI
ER

A
S

N
OIS

NE
MI

D
:ER

A
SE

C
N

AREL
OT

S
N

OIT
C

ARF
61/1

L
A

MI
CE

D
=

XX.
30.

=
XXX.

010.

SEL
G

N
A

2/1 D
N

A
S

N
OIS

NE
MI

DTERPRET
NI

E
MS

A
REP

SE
C

N
AREL

OT
4991-5.41Y

.4

.5

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

04:1

LI
AR

DR
AU

G
M

AEB-
W

TSRIF
OT)5

METI(
T

N
ORF,LE

N
AP

RE
DILS

LL
ATS

NI
.1

.E
DIS

CIFF
ART

N
O

EB
OT

STU
N

XEH.61
&

31
S

METI
G

NISU
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

D
N

O
CES

OT)6
METI(

TEK
C

ARB
RE

DILS
LL

ATS
NI

.2
.61

&
31

S
METI

G
NISU

LE
N

AP

LI
AR

DR
AU

G
M

AEB-
W

D
N

O
CES

D
N

A
TS RIF

ERU
CES

2
&

1
SPETS

RETF
A

.3
.E

DIS
CIFF

ART
N

O
EB

OT
STU

N
XEH.61

&
31,7

S
M ETI

G
NISU

LE
N

AP

ET
ALP

LI
OS

D
N

A
TS

OP
EHT,

DERET
NU

O
C

NE
SI

LI
OS

FFITS
R

O
K

C
OR

FI
.EL

OH
EHT

G
NI LLIFK

C
AB

D
N

A
G

NIRE
GU

A
YB

DE LL
ATS

NI
EB

Y
A

M
L

ARET
AL

R
O

T
NE

MELTTES
T

NEVERP
OT

NEK
AT

EB
TSU

M
ER

A
C

ARTXE
EB

LL
AHS

L
AIRET

A
M

LLIFK
C

AB
.TS

OP
EHT

F
O

T
NE

ME
C

ALPSI
D

.
N

OIT
C

AP
M

O
C

MU
MITP

O
OT

DET
C

AP
M

O
C

FI
DEIFI

D
O

M
EB

Y
A

M
ET

ALP
LI

OS
EHT,

DERET
NU

O
C

NE
SI

K
C

OR
FI

.REE
NI

G
NE

T
CEJ

ORP
EHT

YB
DEV

ORPP
A

Appendix A - System Configuration, 50’

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680026

E
LI

ATE
D

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OT
TU

OK
C

OLB
.8-4

TS
OP

)02:1
EL

A
CS(

14
"8/5

1
491

"8/5
7

1TS
OP

2TS
OP

3TS
OP

.E
NI L

NI
ER

A
8-4

STS
OP

.
N

W
OHS

N
OIS

NE
MI

D
REP

4
TS

OP
M

ORF
3

TS
OP

TESFF
O

.
N

W
OHS

N
OIS

NE
MI

D
REP

4
TS

OP
M

ORF
1

D
N

A
2

STS
OP

TESFF
O

.STS
OP

EHT
F

O
E

G
N

ALF
E

DISTU
O

EHT
OT

ER
A

S
N

OIS
NE

MI
D

LL
A

255
"4/3

12

'
C'.

MI
D

TS
OP

TH
GIEH

E
F

G

2

1

1TS
OP

2TS
OP

3
TS

OP
4TS

OP
5TS

OP
6TS

OP
7

TS
OP

TU
OK

C
OLB

D
N

A
TS

OP
OT

DET
CE

N
N

O
C

T
O

N
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

TU
OK

C
OLB

D
N

ATS
OP

SREHT
O

YB
DE

DIV
ORP

TU
OK

C
OLB

D
N

A
TS

OP
OT

DET
CE

N
N

O
CT

O
N

LE
N

AP
LI

AR
DR

AU
G

M
AEB-

W

8TS
OP

9TS
OP

5091
-0 15

"57
+ -

"0 "2

5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

862
"61/9

01

'B'.
MI

D
D

AEH
TH

GIEH

'
A'.

MI
D

LI
AR

TH
GIEH

5091
"57

04251
"0-'05

DR
A

D
N

ATS
NI

GEB
M

AEB-
W

Y
A

WH
GIH

.LI
AR

DR
AU

G
)01

METI(
TIK

TL
OB

R
AEHS

ESU
7

D
N

A
5

STS
OPT

A

D
NU

OR
G

E
NIL

2TS
OP

D
N

A
1TS

OP
TU

OK
C

OLB
O

N

G
LI

ATE
D

)02:1
EL

A
CS(

M
AERTS

N
W

O
D

ESU
ERU

CES
OTT

OLS
.2

TS
OP

OT
LI

AR

F
LI

ATE
D

)02:1
EL

A
CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OTTU
OK

C
OLB

.3
TS

OP

B
F

EL
A

CS

EZIS
.

O
N

G
W

D

TEEHS

.
VER

05-SUSTLX
2

FO2

.2.1

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

06:1

HT
OB

H
GU

ORHT
DETL

OB
SI

TL
OB

LI
AR

DR
AU

G
ERUS

NE
.9

&
8,7

TS
OP

T
A

TS
OP

D
N

A
TU

OK
C

OLB,SLE
N

AP
LI

AR
DR

AU
G

DERIU
QER

SI
LI

AR
DR

AU
G

M
AEB-

W
F

O
NI

6
TF

21
F

O
MU

MI
NI

M
A

R
O

N
OITIS

N
ART

Y
N

A
OT

R
OIRP

9
TS

OP
F

O
M

AERTS
N

W
O

D
.REIRR

AB
DI

GIR
OT

T
NE

MH
C

ATT
A

Appendix A - System Configuration, 50’

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 27

Item Description Full System Kit Only
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1012086-00 POST II, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 5.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1012097-00 Ground Strut, X-Lite 2.00 2.00
BSI-1012098-00 Ground Strut Angle 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 2.00
BSI-1102027-00 WASHER,SQUARE,X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 6.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2001758 Guardrail Bolt 5/8-11 x 2” 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 6.00 -
4001116 Guardrail Nut Recessed 5/8-11 26.00 2.00
2001580 Wshr 1" F436 Structural 2.00 2.00
4000443 W-Beam Guardrail RWM02a 4.00 -
BSI-1312100-00 Soil Plate 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 Gr5 MGal 2.00 2.00
2001636 Wshr 5/8 F436 Struct MGal     4.00 4.00
2000312 Nut HX 5/8-11 Gr5 Mgal 2.00 2.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00

Appendix A -Bill of Materials - X-Lite Tangent, 50’

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680028

ALIATED
8:

1
ELA

CS

53

43
73

9
]

[

CLIATED
02:

1
ELA

CS

M
AERTS

N
W

O
D

ESU
T

OLS

DLIATED
52:

1
ELA

CS

M
AERTSPU

ESU
EL

OH

BLIATED
02:

1
ELA

CS

M
AERTSPU

ESU
T

OLS

A

1LENAP

2LENAP

3LENAP

4
5

71

3

3

4

5
6

9

61

51
61

51
61

REHS
A

W/TU
N/TL

OB
ESU

LL
ATS

NI
OT)43/61/51

S
METI(

,)7
METI(

K
C

AB,LE
N

AP
RE

DILS
DEP

MIR
C

OT)21
METI(TU

OK
C

OLB
SS

APT
O

N
O

D,)1
METI(TS

OP
M

AEB-
W

H
GU

ORHTTL
OB

.SLE
N

AP
LI

AR
DR

AU
G

11

)01
METI(

STL
OB

R
AEHS

STL
OB

R
AEHS

F
O

S
D

AEH
E

DIS
CIFF

ART
N

O

61

61
51

2

7

8

LL
ATS

NI
OT)61/51

S
METI(TU

N/TL
OB

ESU
E

NIL
OT)21

ME TI(TU
OK

C
OLB

SS
APT

O
N

O
D,)3

METI(TS
OP

M
AEB-

W
H

GU
ORHTTL

OB
.SLE

N
AP

LI
AR

DR
AU

G

41
61

3
21

91 61

02

1

63

31
61

X4

61
31

X4

61
X4

81

61
31

X4

33

23

73

43

13

B

D

C

3

N
W

OHST
O

N

41

51

51

31

X5

X3

X2

X4

X2

B
E

:YB
D'RPP

A

:YB
N

W
AR

D

:ET
A

D
D'RPP

A

:ET
A

D
N

W
AR

D

EL
A

CS

EZIS
.

O
N

G
W

D

ELTIT

TEEHS

.
VER

.5.4

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

LI
AR

DR
AU

G
M

AEB-
WTSRIF

OT)5
METI(T

N
ORF,LE

N
AP

RE
DILS

LL
ATS

NI
.1

.E
DIS

CIFF
ART

N
O

EB
OT

STU
N

XEH.61
&

31
S

METI
G

NISU
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

D
N

O
CES

OT)6
METI(TEK

C
ARB

RE
DILS

LL
ATS

NI
.2

.61
&

31
S

METI
G

NISU
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

D
N

O
CES

D
N

ATSRIF
ERU

CES
2

&
1

SPETS
RETF

A
.3

.E
DIS

CIFF
ART

N
O

EB
OT

STU
N

XEH.61
&

31,7
S

METI
G

NISU
LE

N
AP

S
G

M
OT

N
OITIS

N
ART

SL
AV

ORPP
A

,YLB
MESS

A
METSYS

ETIL-X
,T

NE
G

N
AT

S
G

M-SUSTLX
G

NI
W

ARD
EL

A
CST

O
N

OD

N
OIT

CEJ
ORP

EL
G

N
A

DRIHT

31/90/01
1512

0
31/31/11

5612
A

41/32/10
0222

B
41/52/30

3522
C

41/82/01
9842

D
41/80/21

0452
E VER

#
N

CE
ET

A
D

31/90/01

31/90/01
D

A
G

T
MJ

S
METSYS

REIRR
AB

daoRreviR
081

17549
A

C,atsiV
oiR

1963-008-888:leT
moc.cnis

metsysreirrab.
w

w
w

©

2
FO1

.
C

NI
S

METSYS
REIRR

AB
0102

SIHT
NI

DE
NI

AT
N

O
C

N
OIT

A
MR

OF
NI

EHT
F

O
YTREP

ORP
EL

OS
EHT

SI
G

NI
W

AR
D

N
OIT

CU
D

ORPER
Y

N
A.

C
NI

S
METSYS

REIRR
AB

NETTIR
W

EHTTU
OHTI

W
EL

OH
W

R
OTR

AP
NI

SI.
C

NI
S

METSYS
REIRR

AB
F

O
N

OISSI
MREP

.
DETIBIH

ORP

DEIFI
CEPS

ESI
WREHT

O
SSEL

NU
.SEH

C
NI

NI
ER

A
S

N
OIS

NE
MI

D
:ER

A
SE

C
N

AREL
OT

S
N

OIT
C

ARF
61/1

L
A

MI
CE

D
=

XX.
30.

=
XXX.

010.

SEL
G

N
A

2/1 D
N

A
S

N
OIS

NE
MI

DTERPRET
NI

E
MS

A
REP

SE
C

N
AREL

OT
4991-5.41Y

04:1

ET
ALP

LI
OS

D
N

A
TS

OP
EHT,

DERET
NU

O
C

NE
SI

LI
OS

FFITS
R

O
K

C
OR

FI
.EL

OH
EHT

G
NILLIFK

C
AB

D
N

A
G

NIRE
GU

A
YB

DELL
ATS

NI
EB

Y
A

M
L

ARET
AL

R
O

T
NE

MELTTES
T

NEVERP
OT

NEK
AT

EB
TSU

M
ER

A
C

ARTXE
EB

LL
AHS

L
AIRET

A
M

LLIFK
C

AB
.TS

OP
EHT

F
OT

NE
ME

C
ALPSI

D
.

N
OIT

C
AP

M
O

C
MU

MITP
O

OT
DET

C
AP

M
O

C

FI
DEIFI

D
O

M
EB

Y
A

M
ET

ALP
LI

OS
EHT,

DERET
NU

O
C

NE
SI

K
C

OR
FI

.REE
NI

G
NET

CEJ
OR P

EHT
YB

DEV
ORPP

A

Appendix A - System Configuration, 37’ 6” MGS

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 29

M
AERTS

N
W

O
D

ESU
ERU

CES
OTT

OLS
.TS

OP
OT

LI
AR

GLIAT ED
)02:1

ELA
CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OTTU
OK

C
OLB

.TS
OP

FLI ATED
)02:1

ELA
CS(

255
"4/3

12

508
"4/3

13

F
G

E
1

2

1TS
OP

2TS
OP

3TS
OP

4TS
OP

5TS
OP

6TS
OP

7TS
OP

TU
OK

C
OLB

D
N

ATS
OP

OT
DET

CE
N

N
O

CT
O

N
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

TU
OK

C
OLB

D
N

ATS
OP

OT
DET

CE
N

N
O

CT
O

N
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

787
"13

259
"2/1

73
5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

5091
-0 15

"57
+ -

"0 "2

38321
"2/1

7-'04

072
"8/5

01

439
"4/3

63

LI
AR

S
G

M
NI

GEB

TU
OK

C
OLB

O
N

2
D

N
A

1TS
OP

)01
METI(TIKTL

OB
R

AEHS
ESU

7
D

N
A

5
STS

OPT
A

D
NU

OR
G

E
NIL

14
"8/5

1
491

"8/5
7

1TS
OP

2TS
OP

3TS
OP

.E
NIL

NI
ER

A
7- 4

STS
OP

.
N

W
OHS

N
OIS

NE
MI

D
REP

4TS
OP

M
ORF

3TS
OPTESFF

O
.

N
W

OHS
N

OIS
NE

MI
D

REP
4TS

OP
M

ORF
1

D
N

A
2

STS
OPTESFF

O
.STS

OP
EHT

F
O

E
G

N
ALF

E
DISTU

O
EHT

OT
ER

A
S

N
OIS

NE
MI

D
LL

A

ELIATED
)02:1

ELA
CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OT
TU

OK
C

OLB
.7-4

TS
OP

B
E

EL
A

CS

EZIS
.

O
N

G
W

D

TEEHS

.
VER

.2.1

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

S
G

M-SUSTL X
2

FO2
05:1

HT
OB

H
GU

ORHT
DETL

OB
SI

TL
OB

LI
AR

DR
AU

G
ERUS

NE
.7

TS
OP

T
A

TS
OP

D
N

A
TU

OK
C

OLB,SLE
N

AP
LI

AR
DR

AU
G

SI
LI

AR
DR

AU
G

M
AEB-

W
F

O
TF

52
F

O
MU

MI
NI

M
A

Y
N

A
OT

R
OIRP

7
TS

OP
F

O
M

AERTS
N

W
O

D
DERIU

QER
.REIRR

AB
DI

GIR
OTT

NE
MH

C
ATT

A
R

O
N

OITIS
N

ART

Appendix A - System Configuration, 37’ 6” MGS

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680030

Appendix A -Bill of Materials - X-Lite Tangent, MGS 37’ 6”

Item Description Full System Kit Only
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1012086-00 POST II, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 3.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1012097-00 Ground Strut, X-Lite 2.00 2.00
BSI-1012098-00 Ground Strut Angle 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 2.00
BSI-1102027-00 WASHER,SQUARE,X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 5.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2001758 Guardrail Bolt 5/8-11 x 2” 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 5.00 -
4001116 Guardrail Nut Recessed 5/8-11 25.00 2.00
2001580 Wshr 1" F436 Structural 2.00 2.00
4000443 W-Beam Guardrail RWM02a 3.00 -
BSI-1312100-00 Soil Plate 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 2.00 2.00
2001636 Wshr 5/8 F436 Struct  4.00 4.00
2000312 Nut HX 5/8-11 2.00 1.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00
BSI-1310016-KT Transition Kit, MGS, X-Lite 1.00 1.00

INSTALLATION MANUAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 31

X-LITE ® TANGENT END TERMINAL

ALIATED
8:

1
ELA

CS53

43
73

]
[

9

DLIATED
02:

1
ELA

CS

M
AERTSPU

ESU
EL

OH

CLIATED
02:

1
ELA

CS

M
AERTS

N
W

O
D

ESU
T

OLS

BLIATED
02:

1
ELA

CS

M
AERTSPU

ESU
T

OLS

A

5
4

3

3

4

5
6

9
41

51
61

)01
METI(

STL
OB

R
AEHS

STL
OB

EHT
F

O
S

D
AEH

E
DIS

CIFF
ART

N
O

51
61

REHS
A

W/TU
N/TL

OB
ESU

LL
ATS

NI
OT) 43/61/51

S
METI(

,)7
METI(

K
C

AB,LE
N

AP
RE

DILS
DEP

MIR
C

OT)21
METI(TU

OK
C

OLB
SS

APT
O

N
O

D,)1
METI(TS

OP
M

AEB-
W

H
GU

ORHTTL
OB

.SLE
N

AP
LI

AR
DR

AU
G

11

61

61
51

7

21

LL
ATS

NI
OT)61/51

S
METI(TU

N/TL
OB

ESU
E

NIL
OT)21

METI(TU
OK

C
OLB

SS
APT

O
N

O
D ,)3

METI(TS
OP

M
AEB-

W
H

GU
ORHTTL

OB
.SLE

N
AP

LI
AR

DR
AU

G

63

61
51

2

51

43

41
61

02

1

91

81

8

71

3323

13

31
X4

31
61

X4

31
61

X4

31
61

X4

73

61
31

51

X8

X2

1LENAP

2LENAP

3LENAP

4LENAP

B

C

D

3

3
3

3
21

N
W

OHST
O

N

61

51

61 61

61 X4

X2X4

X7

B
B

:YB
D'RPP

A

:YB
N

W
AR

D

:ET
A

D
D'RPP

A

:ET
A

D
N

W
AR

D

EL
A

CS

EZIS
.

O
N

G
W

D

ELTIT

TEEHS

.
VER

.4 .5

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

LI
AR

DR
AU

G
M

AEB-
WTSRIF

OT)5
METI(T

N
ORF,LE

N
AP

RE
DILS

LL
ATS

NI
.1

.E
DIS

CIFF
ART

N
O

EB
OT

STU
N

XEH.61
&

31
S

METI
G

NISU
LE

N
AP

LI
AR

DR
AU

G
M

A EB-
W

D
N

O
CES

OT)6
METI(TEK

C
A RB

RE
DILS

LL
ATS

NI
.2

.61
&

31
S

METI
G

NISU
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

D
N

O
CES

D
N

ATSRIF
ERU

CES
2

&
1

SPETS
RETF

A
.3

.E
DIS

CIF F
ART

N
O

EB
OT

STU
N

XEH.61
&

31 ,7
S

METI
G

NISU
LE

N
AP

Y
A

M
ET

ALP
LI

OS
D

N
ATS

OP
EHT,

DERET
NU

O
C

NE
SI

LI
OS

FFITS
R

O
K

C
OR

FI
ER

A
C

ARTXE
.EL

OH
EHT

G
NILLIFK

C
AB

D
N

A
G

NIRE
GU

A
YB

DELL
ATS

NI
EB

F
OT

NE
ME

C
ALPSI

D
L

ARET
AL

R
OT

NE
MELTTES T

NEVERP
OT

NEK
AT

EBTSU
M

MU
MITP

O
OT

DET
C

AP
M

O
C

EB
LL

AHS
L

AIRET
A

M
LLIFK

C
AB

.TS
OP

EHT
.

N
OIT

C
AP

M
O

C

FI
DEIFI

D
O

M
EB

Y
A

M
ET

ALP
LI

OS
EHT,

DERET
NU

O
C

NE
SI

K
C

OR
FI

. REE
NI

G
NET

CEJ
ORP

EHT
YB

DEV
ORPP

A

SL
AV

ORPP
A

TF
05,T

NE
G

N
AT

ETIL-X
S

G
M

OT
N

OITIS
N

ART
LE

N
AP"2/1

73
HTI

W

S05S
G

M-SUSTLX
G

NI
W

ARD
EL

A
CST

O
N

OD

N
OIT

CEJ
ORP

EL
G

N
A

DRIHT

41/52/90
4442

A
41/80/21

0452
B VER

#
N

CE
ET

A
D

41/52/90
T

MJ

F
AJ

41/92/90

S
METSYS

REIRR
AB

daoRreviR
081

17549
A

C,atsiV
oiR

1963-008-888:leT
moc.cnis

metsysreirrab.
w

w
w

©

2
FO1

.
C

NI
S

METSYS
REIRR

AB
0102

SIHT
NI

DE
NI

AT
N

O
C

N
OIT

A
MR

OF
NI

EHT
F

O
YTREP

ORP
EL

OS
EHT

SI
G

NI
W

AR
D

N
OIT

CU
D

ORPER
Y

N
A.

C
NI

S
METSYS

REIRR
AB

NETTIR
W

EHTTU
OHTI

W
EL

OH
W

R
OTR

AP
NI

SI.
C

NI
S

METSYS
REIRR

AB
F

O
N

OISSI
MREP

.
DETIBIH

ORP

DEIFI
CEPS

ESI
WREHT

O
SSEL

NU
.SEH

C
NI

NI
ER

A
S

N
OIS

NE
MI

D
:ER

A
SE

C
N

AREL
OT

S
N

OIT
C

ARF
61/1

L
A

MI
CE

D
=

XX.
30.

=
XXX.

010.

SEL
G

N
A

2/1 D
N

A
S

N
OIS

NE
MI

DTERPRET
NI

E
MS

A
REP

SE
C

N
AREL

OT
4991-5.41Y

84:1



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680032

INSTALLATION MANUAL

E
LI

ATE
D

)02:1
EL

A
CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OT
TU

OK
C

OLB
9-4TS

OP

14
"8/5

1
491

"8/5
7

1TS
OP

2TS
OP

3TS
OP

.E
NIL

NI
ER

A
9-4

STS
OP

.
N

W
OHS

N
OIS

NE
MI

D
REP

4TS
OP

M
ORF

3TS
OPTESFF

O
.

N
W

OHS
N

OIS
NE

MI
D

REP
4TS

OP
M

ORF
1

D
N

A
2

STS
OPTESFF

O
.STS

OP
EHT

F
O

E
G

N
ALF

E
DISTU

O
EHT

OT
ER

A
S

N
OIS

NE
MI

D
LL

A

4TS
OP

255
"4/3

12

508
"4/3

13

E
F

G
1

1TS
OP

2TS
OP

3TS
OP

4TS
OP

5TS
OP

6TS
OP

7TS
OP

TU
OK

C
OLB

D
N

ATS
OP

OT
DET

CE
N

N
O

CT
O

N
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

TU
OK

C
OLB

D
N

A
TS

OP
OT

DET
CE

N
N

O
C

T
O

N
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

8TS
OP

9TS
OP

072
"8 /5

01

5091
-0 15

"57
+ -

"0 "2

5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

259
"2/1

73

29161
"2/1

1-'35

439
"4/3

63
787
"13

2
LI

AR
S

G
M

NI
GEB

)01
METI(TIKTL

OB
R

AEHS
ESU

7
D

N
A

5
STS

OPT
A

D
NU

OR
G

E
NIL

2TS
OP

D
N

A
1TS

OP
TU

OK
C

OLB
O

N
LE

N
AP

N
OITIS

N
ART"2/1

73

M
AERTS

N
W

O
D

ESU
ERU

CES
OTT

OLS
2TS

OP
OT

LI
AR

G
LI

ATE
D

)02:1
EL

A
CS(

F
LI

ATE
D

)02:1
EL

A
CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OTTU
OK

C
OLB

3TS
OP

B
B

EL
A

CS

EZIS
.

O
N

G
W

D

TEEHS

.
VER

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

S05S
G

M-SUSTLX
2

FO2

.2.1

06:1

HT
OB

H
GU

ORHT
DETL

OB
SI

TL
OB

LI
AR

DR
AU

G
ERUS

NE
.9

&
8,7

STS
OP

T
A

TS
OP

D
N

A
T U

OK
C

OLB,SLE
N

AP
LI

AR
DR

AU
G

SI
LI

AR
DR

AU
G

M
AEB-

W
F

O
NI

6
TF

21
F

O
MU

MI
NI

M
A

Y
N

A
OT

R
OIRP

9
TS

OP
F

O
M

AERTS
N

W
O

D
DERIU

QER
.REIRR

AB
DI

GIR
OT

T
NE

MH
C

ATT
A

R
O

N
OITIS

N
ART



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 33

Appendix A -Bill of Materials - X-Lite Tangent, 50’ MGS Short Panel

X-LITE ® TANGENT END TERMINAL

Item Description Full System Kit Only
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1012086-00 POST II, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 6.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1101209-00 Ground Strut Assembly, X-Lite 2.00 1.00
BSI-1012098-00 Ground Strut Angle, GALV 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 1.00
BSI-1102027-00 WASHER,SQUARE,X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 7.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 24.00 -
2001758 Guardrail Bolt 5/8-11 x 2” 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 7.00 -
4001116 Guardrail Nut Recessed 5/8-11 35.00 2.00
2001580 Wshr 1 F436 Structural Gal 2.00 2.00
4000443 W-Beam Guardrail RWM02a 4.00 -
BSI-1310002-00 Panel, 3ft 1.5in,MGS, Galv, 1.00 -
BSI-1312100-00 Soil Plate, 18x18, Galv, 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 2.00 1.00
2001636 Wshr 5/8 F436 4.00 1.00
2000312 Nut HX 5/8-11 2.00 1.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680034

INSTALLATION MANUAL

DLIATED
02:

1
ELA

CS

M
AERTSPU

ESU
EL

OH

M
AERTS

N
W

O
D

ESU
T

OLS

M
AERTSPU

ESU
T

OLS

CLIATED
02:

1
ELA

CS

BLIATED
02:

1
ELA

CS

ALIATED
)8:1

EL
A

CS(

53

43
73

]
[

9

A

5
4

71

3
3

4

5

6

9

41
61

51
61

)01
METI(

STL
OB

R
AEHS

STL
OB

R
AEHS

F
O

S
D

AEH
E

DIS
CIFF

ART
N

O

51
61

REHS
A

W/TU
N/TL

OB
ESU

LL
ATS

NI
OT)43/61/5 1

S
METI(

,)7
METI(

K
C

AB,LE
N

AP
RE

DILS
DEP

MIR
C

OT)21
METI(TU

OK
C

OLB
SS

APT
O

N
O

D,)1
METI(TS

OP
M

AEB-
W

H
GU

ORHTTL
OB

.SLE
N

AP
LI

AR
DR

AU
G

11

61

61
51

7LL
ATS

NI
OT)61/51

S
METI(TU

N/TL
OB

ESU
E

NIL
OT)21

METI(TU
OK

C
OLB

SS
A PT

O
N

O
D,)3

METI(TS
OP

M
AEB-

W
H

GU
ORHTTL

OB
.SLE

N
AP

LI
AR

DR
AU

G

61
51

81

81

81

2

51

41
61

02

1

91

31
61

X4

61
31

X4

61
31

X4

8

31
61

X4

3323

63

13

43

73

61
51

1LENAP

2LENAP

3LENAP

4LENAP

B

CD

3

3
3

3
21

N
W

OHST
O

N

51

61

X2X4

X2

X7

B
C

:YB
D'RPP

A

:YB
N

W
AR

D

:ET
A

D
D'RPP

A

:ET
A

D
N

W
AR

D

EL
A

CS

EZIS
.

O
N

G
W

D

ELTIT

TEEHS

.
VER

.4 .5

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

LI
AR

DR
AU

G
M

AEB-
WTSRIF

OT)5
METI(T

N
ORF,LE

N
AP

RE
DILS

LL
ATS

NI
.1

.E
DIS

CIFF
ART

N
O

EB
OT

STU
N

XEH.61
&

31
S

METI
G

NISU
LE

N
AP

LI
AR

DR
A U

G
M

AEB-
W

D
N

O
CES

OT)6
METI( TEK

C
ARB

R E
DILS

LL
ATS

NI
.2

.61
&

31
S

METI
G

NISU
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

D
N

O
CES

D
N

ATSRIF
ERU

CES
2

&
1

SPETS
RETF

A
.3

.E
DIS

CIFF
ART

N
O

EB
OT

STU
N

XEH.6 1
&

31,7
S

METI
G

NISU
LE

N
AP

Y
A

M
ET

ALP
LI

OS
D

N
ATS

OP
EHT,

DERET
NU

O
C

NE
SI

LI
OS

FFITS
R

O
K

C
OR

FI
ER

A
C

ARTXE
.EL

OH
EHT

G
NIL LIFK

C
AB

D
N

A
G

NIRE
GU

A
YB

DELL
ATS

NI
EB

F
OT

NE
ME

C
ALPSI

D
L

ARET
AL

R
OT

NE
MELTTEST

NEVERP
OT

NEK
AT

EBTSU
M

MU
MITP

O
OT

DET
C

AP
M

O
C

EB
LL

AHS
L

AIRET
A

M
LLIFK

C
AB

.TS
OP

EHT
.

N
OIT

C
AP

M
O

C

FI
DEIFI

D
O

M
EB

Y
A

M
ET

ALP
LI

OS
EHT,

DERET
NU

O
C

NE
SI

K
C

OR
FI

.R EE
NI

G
NET

CEJ
ORP

EHT
YB

DEV
ORPP

A

SL
AV

ORPP
A

TF
05,T

NE
G

N
AT

ETIL-X
S

G
M

OT
N

OITIS
N

ART
LE

N
AP"2/1

7-'51
HTI

W

L05S
G

M-SUSTLX
G

NI
W

ARD
EL

A
CST

O
N

OD

N
OIT

CEJ
ORP

EL
G

N
A

DRIHT

41/52/90
4442

A
41/52/11

3352
B

41/80/21
0452

C VER
#

N
CE

ET
A

D

41/52/90
T

MJ

F
AJ

41/92/90

S
METSYS

REIRR
AB

daoRreviR
081

17549
A

C,atsiV
oiR

1963-008-888:leT
moc.cnis

metsysreirrab.
w

w
w

©

2
FO1

.
C

NI
S

METSYS
REIRR

AB
0102

SIHT
NI

DE
NI

AT
N

O
C

N
OIT

A
MR

OF
NI

EHT
F

O
YTREP

ORP
EL

OS
EHT

SI
G

NI
W

AR
D

N
OIT

CU
D

ORPER
Y

N
A.

C
NI

S
METSYS

RE IRR
AB

NETTIR
W

EHTTU
OHTI

W
EL

OH
W

R
OTR

AP
NI

SI.
C

NI
S

METSYS
REIRR

AB
F

O
N

OISSI
MREP

.
DETIBIH

ORP

DEIFI
CEPS

ESI
WREHT

O
SSEL

NU
.SEH

C
NI

NI
ER

A
S

N
OIS

NE
MI

D
:ER

A
SE

C
N

AREL
OT

S
N

OIT
C

ARF
61/1

L
A

MI
CE

D
=

XX.
30.

=
XXX.

010.

SEL
G

N
A

2/1 D
N

A
S

N
OIS

NE
MI

DTERPRET
NI

E
MS

A
REP

SE
C

N
AREL

OT
4991-5.41Y

84:1



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 35

X-LITE ® TANGENT END TERMINAL

ELI
ATED

)02:1
EL

A
CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OTTU
OK

C
OLB

9-4TS
OP

14
"8/5

1
491

"8/5
7

1TS
OP

2TS
OP

3TS
OP

.E
NIL

NI
ER

A
9-4

STS
OP

.
N

W
OHS

N
OIS

NE
MI

D
REP

4TS
OP

M
ORF

3TS
OPTESFF

O
.

N
W

OHS
N

OIS
N E

MI
D

REP
4TS

OP
M

ORF
1

D
N

A
2

STS
OPTESFF

O
.STS

OP
EHT

F
O

E
G

N
ALF

E
DISTU

O
EHT

OT
ER

A
S

N
OIS

NE
MI

D
LL

A

4TS
OP

255
"4/3

12

508
"4/3

13

E
F

G
1

1TS
OP

2TS
OP

3TS
OP

4TS
OP

5TS
OP

6TS
OP

7TS
OP

TU
OK

C
OLB

D
N

ATS
OP

OT
DET

CE
N

N
O

CT
O

N
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

TU
OK

C
OLB

D
N

A
TS

OP
OT

DET
CE

N
N

O
C

T
O

N
LE

N
AP

LI
AR

DR
AU

G
M

AEB-
W

8TS
OP

9
TS

OP

0 72
"8/5

01

5091
-0 15

"57
+ -

"0 "2

5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

5091
"57

259
"2/1

73

29161
"2/1

1-'35

439
"4/3

63
787
"13

2
LI

AR
S

G
M

NI
GEB

)01
METI(TIKTL

OB
R

AEHS
ESU

7
D

N
A

5
STS

OPT
A

D
NU

OR
G

E
NIL

2TS
OP

D
N

A
1TS

OP
TU

OK
C

OLB
O

N
"2/1

7-'51
LE

N
AP

N
OITIS

N
ART

GLI
ATED

)02:1
EL

A
CS(

M
AERTS

N
W

O
D

ESU
ERU

CES
OTT

OLS
2TS

OP
OT

LI
AR

FLIATED
)02:1

EL
A

CS(

M
AERTSPU

ESU
ERU

CES
OT

EL
OH

OTTU
OK

C
OLB

3TS
OP

B
C

EL
A

CS

EZIS
.

O
N

G
W

D

TEEHS

.
VER

ABCD

ABCD

1
2

3
4

1
2

3
4

801001B.co
D

L05S
G

M-SUSTLX
2

FO2

.1 .2

06:1

HT
OB

H
GU

ORHT
DETL

OB
SI

TL
OB

LI
AR

DR
AU

G
ERUS

NE
.9

&
8,7

TS
OP

T
A

TS
OP

D
N

A
TU

OK
C

OLB,SLE
N

AP
LI

AR
DR

AU
G

SI
LI

AR
DR

AU
G

M
AEB-

W
F

O
NI

6
TF

21
F

O
MU

MI
NI

M
A

Y
N

A
OT

R
OIRP

9
TS

OP
F

O
M

AERTS
N

W
O

D
DERIU

QER
.REIRR

AB
DI

GIR
OT

T
NE

MH
C

ATT
A

R
O

N
OITIS

N
ART



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680036

INSTALLATION MANUAL

Appendix A -Bill of Materials - X-Lite Tangent, 50’ MGS Long Panel

Item Description Full System Kit Only
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1012086-00 POST II, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 6.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1101209-00 Ground Strut Assembly, X-Lite 2.00 1.00
BSI-1012098-00 Ground Strut Angle, GALV 1.00 1.00
4001116 Guardrail Nut Recessed 5/8-11 2.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 1.00
BSI-1102027-00 WASHER,SQUARE,X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 7.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2001758 Guardrail Bolt 5/8-11 x 2” 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 7.00 -
4001116 Guardrail Nut Recessed 5/8-11 27.00 2.00
2001580 Wshr 1 F436 Structural Gal 2.00 2.00
4000443 W-Beam Guardrail RWM02a 3.00 -
BSI-1403002-00 Panel, 15ft 7.5 in, MGS, Galv 1.00 -
BSI-1312100-00 Soil Plate, 18x18, Galv, 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 2.00 1.00
2001636 Wshr 5/8 F436    4.00 1.00
2000312 Nut HX 5/8-11 2.00 1.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 37

Page Left Intentionally Blank

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-680038

INSTALLATION MANUAL

Page Left Intentionally Blank



Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 39

Page Left Intentionally Blank

X-LITE ® TANGENT END TERMINAL



Lindsay Transportation Solutions Sales and Services, Inc. 
180 River Road • Rio Vista, CA 94571 • +1 707.374.6800 U.S. Toll Free: 888.800.3691 • www.barrriersystemsinc.com

Installation manual for the X-LITE Tangent System are subject to change without notice to reflect improvements and upgrades.
Additional information is available from Lindsay Transportation Solutions Sales and Services, Inc. © Lindsay Transportation Solutions, Inc. 

X-LITE TANGENT INSTALLATION 01202015 v11


